ASSEMBLY INSTRUCTION

NAME:LUTON
ITEM NUBER: 22611-K
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ASSEMBLY INSTRUCTION

Wood table Toulon leg Bottom plate
(. ° o)
.‘. ®'
0 ° )
Hexagon sockeft thin
Top plate head screw M12 Washer
Wood screw 4,5x20 Adjustable leg
ITEM QUANTITY
Wood plate ]
Toulon leg ]
Bottom plate ]
Top plate 1
Hexagon socket thin head screw M12 2
Washer 2
Wood screw 4,5x20 8
Adjustable leg 4




Wood table
| =

Hex socket thin head
M12x40 screw with washer

l ,

t. : = Top plate
i

|

Wood screw 4,5x20\4 ‘
' I |

Toulon leg -

Boftom plate

|

L

Adjustable leg Hexsocket thin head

M12x40 screw with washer

EP 1
x the legs to the cover with Hexagon socket screw M12

[EP 2 Fix the top plate to the leg, then you can screw in wood screws to
'ood table the right position.



ASSEMBLY INSTRUCTION
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Wood table Double leg Cover
/. @ 0\
.‘. ®'
\. ® 0)
Hexagon socket thin
Top plate head screw Mo,M12 Bl
Wood screw 5x16 Adjustable leg Footrest
ITEM QUANTITY
Wood plate 11
Double leg 1
Cover 2
Top plate 4
Hexagon socket thin head screw M12 8
Washer 16
Wood screw 5x16 ©
Adjustable leg 1
Footrest 4

Hexagon socket thin head screw Mo for
footrest




STEP 1
Fix the legs to the cover with Hexagon socket screw M12

STEP 2
Fix the footrest to the legs with Hexagon socket screw M6

Double leg

Footrest

Cover

Adjustable leg /E L
\L exagon socket thin 4 ik

head M12x40 screw +
washer



A

A

Hex socket thin head
A M6x40 screw with washer

Fix the footrest the rigth position.




Wood table

| ~N

Hex socket thin

head M12x40 gl 1
screw with ‘ - —~——Top plate
washer \

Wood screw 5x16
—1 |

Double leg

Footrest

Cover

Adjustable leg | /ﬂ d
4 4

Hexagon socket thinhead M12x40 screw +washer

STEP 3. Fix the top plate to the legs, then you can screw in wood
screws towood table the right position.

If the two metal
supports are positioned
as shown in this

picture, move them
outside and fasten them
again after the table base
is mounted.




ASSEMBLY INSTRUCTION

NAME: BRADFORD

ITEM NUBER: 22615-K




12 M6X20MM
2 M6X35MM
12 M8X20MM
12 M8XD24
X2.0MM
1 SW 4MM
1 13X69.5MM
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ASSEMBLY INSTRUCTION

NAME: HAMPLETON
ITEM NUBER: 22616-K




12 M8X20MM /ﬂ

8 M6X20MM /ﬂ

12 M8X16MM i

M8XD24

12 X2.0MM

1 SW 5MM %}
1 SW 4MM %
1 13X69.5MM ﬁ

A(1X)
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\D

M8X6| SW SMM










ASSEMBLY INSTRUCTION

NAME: LEICESTER

ITEM NUBER: 22622-K




12 M6X20MM
2 M6X35MM
12 M8X20MM
12 M8XD24
X2.0MM
1 SW 4MM
1 13X69.5MM
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ASSEMBLY INSTRUCTION

NAME: HARROGATE
ITEM NUBER: 22623-K




12 M8X20MM /ﬂ

8 M6X20MM /ﬂ

12 M8X16MM i

M8XD24

12 X2.0MM

1 SW 5MM %}
1 SW 4MM %
1 13X69.5MM ﬁ

A(1X)







——

\D

M8X6| SW SMM
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